
SpareParts Book Rev. 2.0

Macchina HV

Sezione

HV

SerNo PartNo Description Quantity

1 Frame 1

2 GB/T 93‐1987 SPRING WASHER 10 8

3 GB／T5782‐2000 BOLT M10×30 9

4 Suspension connecting plate 2

5 Suspension Bracket 1

6 BOLT M18×110 1

7 WASHER 18 2

8 LOCKNUT 18 1

9 Height adjuster 1

Pagina 1 di 2

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole



10 Square neck bolt M10×60 22

11 Spring 22

12 Ridging shovel 1

13 LOCK BOLT M10×20 1

14 LOCKNUT 24 2

15 GB/T97.1‐2002 WASHER10 22

16 GB/T 6170‐2000 NUT 10 30

17 Suite Bearing 208 2

18 BOLT M12×45 8

19 GB/T 95‐2000 WASHER 12 8

20 LOCKNUT 12 8

21 Sieve frame 1

22 Flat soil sieve 1

23 LOCKNUT 20 1

24 WASHER 20 1

25 BOLT M20×110 1

26 GB/T 889.1‐2000 LOCKNUT 16 1

27 GB/T 95‐2000 WASHER 16 2

28 Wheel Assembly 1

29 Wheel frame 1

30 Locking Bolt M24×50 2

31 GB／T5780‐2000 Bolt M16×120 1

32 WASHER 24 2

33 PIN B 4×85 2

34 LOCK PIN 16×95 2

35 Support leg 1

Pagina 2 di 2

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole




